FCC RADIO TEST REPORT Report No. : FR4N0919G

Appendix B. AC Conducted Emission Test Results

Temperature : 16.1~22.7°C
Relative Humidity : (45.9~48.9%

Test Engineer : (Louis Chung

TEL: 886-3-327-0868 Page Number : B10of B3
FAX: 886-3-327-0855



EUT Information

Report No. FR4N0919G

Report NO : 4N0919
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final_Result
Frequency QuasiPeak | CAverage Limit Margin | Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.154500 - 21.20 55.75 34.55 | L1 OFF 19.8
0.154500 47.29 - 65.75 18.46 | L1 OFF 19.8
0.165750 === 31.96 55.17 23.21 | L1 OFF 19.8
0.165750 50.03 - 65.17 15.14 | L1 OFF 19.8
0.177000 === 37.33 54.63 17.30 | L1 OFF 19.8
0.177000 51.31 - 64.63 13.32 | L1 OFF 19.8
0.215250 - 12.77 53.00 40.23 | L1 OFF 19.8
0.215250 39.80 - 63.00 23.20 | L1 OFF 19.8
0.269250 === 25.59 51.14 25.55 | L1 OFF 19.8
0.269250 36.31 - 61.14 24.83 | L1 OFF 19.8
22.200000 === 27.01 50.00 2299 | L1 OFF 20.7
22.200000 32.45 - 60.00 27.55 | L1 OFF 20.7
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EUT Information

Report No. FR4N0919G

Report NO : 4N0919
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final_Result
Frequency QuasiPeak | CAverage Limit Margin | Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.151845 - 21.31 55.90 3459 | N OFF 19.8
0.151845 4717 - 65.90 18.73 | N OFF 19.8
0.168405 === 36.34 55.04 18.70 | N OFF 19.8
0.168405 52.15 - 65.04 12.89 | N OFF 19.8
0.179250 === 37.18 54.52 17.34 | N OFF 19.8
0.179250 50.85 - 64.52 13.67 | N OFF 19.8
0.213000 - 12.64 53.09 40.45 | N OFF 19.8
0.213000 39.43 - 63.09 23.66 | N OFF 19.8
0.277215 === 21.25 50.90 29.65 | N OFF 19.8
0.277215 36.19 - 60.90 2471 | N OFF 19.8
22.569675 === 23.58 50.00 26.42 | N OFF 20.8
22.569675 28.88 - 60.00 3112 | N OFF 20.8
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FCC RADIO TEST REPORT

Report No. : FR4AN0919G

Appendix C. Radiated Spurious Emission Test Data

Temperature : 18.8~22.5°C
Test Engineer : Bill Chang , York Huang and Ken Kuo
Relative Humidity : 57.7~68.3%
C1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 1 = U-NII-6 = 6.425-6.525 4+3 802.11ax HE80 103 6465 MCSO0 Full RU -
Mode 2 = U-NII-6 = 6.425-6.525 4+3 802.11ax HE80 119 6545 MCSO0 Full RU -
Mode 3 = U-NII-8 | 6.875-7.125 4+3 802.11a 229 7095 MCSO0 - -
Mode 4 = U-NII-8 | 6.875-7.125 4+3 802.11ax HE20 229 7095 MCSO0 Full RU -
Mode 5 U-NII-8 | 6.875-7.125 4+3 802.11ax HE20 229 7095 MCSO0 | Partial RU 26/8 -
Mode 6 = U-NII-8 = 6.875-7.125 4+3 802.11ax HE20 229 7095 MCSO0 | Partial RU 52/40 -
Mode 7 = U-NII-8 | 6.875-7.125 4+3 802.11ax HE20 229 7095 MCSO0 | Partial RU 106/54 -
Mode 8 = U-NII-8 | 6.875-7.125 4+3 802.11ax HE40 227 7085 MCSO0 Full RU -
Mode 9 = U-NII-8 | 6.875-7.125 4+3 802.11ax HE80 183 6865 MCSO0 Full RU -
Mode 10 | U-NII-8 = 6.875-7.125 4+3 802.11ax HE80 199 6945 MCSO0 Full RU -
Mode 11 = U-NII-8 6.875-7.125 4+3 802.11ax HE80 215 7025 MCSO0 Full RU -
Mode 12 | U-NII-8 = 6.875-7.125 4+3 802.11ax HE80 215 7025 MCSO0 Full RU LF
TEL : 886-3-327-0868 Page Number : C10of C35

FAX : 886-3-327-0855




FCC RADIO TEST REPORT

Report No. : FR4AN0919G

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode  Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE80 103 - - - - - - - Full RU Band Edge
1 802.11ax HE80 103 19395.00 40.16 74.00 -33.84 H | Peak | Pass Full RU Harmonic
802.11ax HE80 119 - - - - - - - Full RU Band Edge
? 802.11ax HE80 119 19635.00 41.49 74.00 -32.51 V | Peak | Pass Full RU Harmonic
802.11a 229 724485 43.65 68.20 -24.55 V.  Avg. @ Pass - Band Edge
’ 802.11a 229 - - - - - - - - Harmonic
802.11ax HE20 229 7125.60 4414 68.20 -24.06 V. Avg. @ Pass Full RU Band Edge
‘ 802.11ax HE20 229 - - - - - - - Full RU Harmonic
802.11ax HE20 229 7243.80 43.61 68.20 -24.59 V. Avg. @ Pass Partial RU 26/8 | Band Edge
° 802.11ax HE20 229 - - - - - - - Partial RU 26/8 | Harmonic
802.11ax HE20 229 7244.70 44.34 68.20 -23.86 V | Avg. | Pass | Partial RU52/40 Band Edge
° 802.11ax HE20 229 - - - - - - - Partial RU 52/40 | Harmonic
802.11ax HE20 229 7243.35 44.32 68.20 -23.88 H Avg. | Pass | Partial RU 106/54 | Band Edge
! 802.11ax HE20 229 - - - - - - - Partial RU 106/54  Harmonic
802.11ax HE40 227 7125.32 52.82 68.20 -15.38 V. Avg. @ Pass Full RU Band Edge
° 802.11ax HE40 227 - - - - - - - Full RU Harmonic
802.11ax HE80 183 - - - - - - - Full RU Band Edge
° 802.11ax HE80 183 20595.00 41.37 74.00 -32.63 V  Peak | Pass Full RU Harmonic
802.11ax HE80 199 - - - - - - - Full RU Band Edge
10 802.11ax HE80 199 20835.00 42.13 74.00 -31.87 V  Peak | Pass Full RU Harmonic
802.11ax HE80 215 7125.10 62.32 68.20 -5.88 H Avg. | Pass Full RU Band Edge
i 802.11ax HE80 215 20835.00 41.91 74.00 -32.09 H | Peak | Pass Full RU Harmonic

12 LF 215 | 45.52 32.95 40.00 -7.05 \ QP Pass - LF

TEL : 886-3-327-0868 Page Number : C2of C35

FAX : 886-3-327-0855




FCC RADIO TEST REPORT

Report No. : FR4N0919G

Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
105, 1
iy L0 R i i
70.0 J
WMWMM
3,
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 6465.00 162,53 ------ ------ §7.42 35.92 14.41 35.21 0.0 1@ 244 PEAK
4o Level (dBuVim)
1225
1
75 Iy
70.0
L T ]
]
I N
3,
="
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 6465.00 93.12 ------ ------ 78.01 35.92 14.41 35.22 0.68 180 244 AVERAGE
TEL : 886-3-327-0868 Page Number : C30fC35
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FCC RADIO TEST REPORT

Report No. : FR4N0919G

Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105
10! q
g L0 i il
70.0 J
52. W ’/ o
|y e
3,
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 6465.00 99.85 ------ ------ 83.94 35.92 14.41 3527 0.8 368 318 PEAK
4o Level (dBuVim)
1225
105
1
a7 Il
70.0
L T ]
]
I M
3,
,_/v—""‘—""_._'d_'_w
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 6465.00 91.83 ------ ------ 76.72 35.92 14.41 35.22 0.6@ 380 318 AVERAGE

TEL : 886-3-327-0868
FAX': 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FR4N0919G

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
I I [ b 1| ) i U rhonisg
700 00,
(1 A [ e ML I U I
e i Wl o
L et A g st e L/VZMNMWWWWWW
a6 ) 380!
Peak
115 115
Avg
200 13760, 20320, 26880. 33440, 40000 7200 13760, 2030, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB OB dB  m  deg
1 12930.08 53.64 §8.20 -34.56 32.33 41.30 20.68 41.21 0.54 - -- PEAK 1 12930.08 53.32 §8.20 -34.88 32.81 41.30 20.68 41.21 0.54 - -- PEAK
2 19395.08 46.16 74.00 -33.84 51.27 37.99 15.75 65.31 -9.54 - -- PEAK 1 19395.08 39.64 74.00 -34.36 50.75 37.99 25.75 65.31 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C50f C35
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FCC RADIO TEST REPORT Report No. : FR4N0919G

Pol. Horizontal Vertical
: 4ﬂLe\vel(|m||\|!!|n) : HLMIWBIIWIH]
1225 1225
18 15
100 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G R el e U R
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ 3CHI-HY Site @ 3H2-HY
Condition: AVG(UNIL) 6F 3m DRHLS-E LEDCBAATEN 240711 HORLZONTAL Condition: AVG(UNIL) 6F 3m DRHIS-E LEQCBAALSEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C6 of C35
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FCC RADIO TEST REPORT Report No. : FR4N0919G

Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
g L0 i T
70.0
WMW
3,
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 6545.00 100.24 ------ ------ 84.87 36.17 14.50 35.30 0.80 112 248 PEAK
4o Level (dBuVim)
1225
1
875
70.0
L T ]
]
TS N
3,
W,—A—‘-'*"_'_H-
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 6545.00 92.33 ------ ------ 76.96 36.17 14.50 35.30 0.8 112 240 AVERAGE
TEL : 886-3-327-0868 Page Number : C7 of C35
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FCC RADIO TEST REPORT

Report No. : FR4N0919G

Pol. Vertical

Fundamental

Peak Blank

1 oLevel [BuVim)

PEAK(UNI)_6E

LT

1000 2240, 3480, AT20.
Frequency (MHz)

Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIS-E_LE2CA4ALBEN 24711 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 6545.00 98.75 ------ ------ 83.37 36.19 14.51 35.37 .00 460 59 PEAK

7200

Remark

Avg Blank

1 oLevel [BuVim)

1225

=
=

875

70.0

DI
15,

;

1000 2240, 3480, AT20.
Frequency (MHz)

Site : B3CH22-HY
Condition: AVG(UNII)_6E 3m DRH13-E_LE2CG4ALBEN_248711 VERTICAL
+ RBK:1060.080kHz VB:1.560kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 6545.00 90.77 ------ ------ 75.48 36.17 14.50 35.30 0.8 460 59 AVERAGE

7200

TEL : 886-3-327-0868
FAX': 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4N0919G

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
I I [ b 1| ) i U rhonisg
700 00,
ML JLELL T I U1 A A I
525 o VMI,‘/*“ EZ'EWWW ,,/“M
L«‘Z e ek b rient LJ'ZWWWW e el el
350 350
Peak
115 115
Avg
200 13760. 20320, 33440, 40000 700 13760, 20300, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB OB dB  m  deg
1 13@90.08 53.16 §8.20 -35.64 32.16 41.04 20.81 41.48 0.5 - -- PEAK 1 13890.08 53.61 §8.20 -35.19 32.81 41.04 20.81 41.48 0.5 - -- PEAK
2 19635.08 41.26 74.00 -32.74 51.84 38.67 25.95 64.26 -9.54 - -- PEAK 1 19635.08 41.49 74.0@ -32.51 51.27 38.67 15.95 64.26 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C90of C35
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FCC RADIO TEST REPORT Report No. : FR4N0919G

Pol. Horizontal Vertical
: HLMW&IW'H’ : HLMWBIIWIH]
1225 1225
18 15
100 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~1 SG W‘_‘__.—____r—'—””"m—nn._,_ e —— ] — A -
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ 3CHI-HY Site @ 3H2-HY
Condition: AVG(UNIL) 6F 3m DRHLS-E LEDCBAATEN 240711 HORLZONTAL Condition: AVG(UNIL) 6F 3m DRHIS-E LEQCBAALSEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C10 of C35
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FCC RADIO TEST REPORT

Report No. : FR4AN0919G

3
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70,
525 Ww« 525
350 350,
175 175
Peak
7095 25, 158, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LE2CR4ALBEN 248711 HORIZONTAL Condition: PEAK(UNII)_GE 3m DRH13-E_LE2CA4AIBEN 240711 HORTZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7209.30 53.36 88.20 -34.84 37.68 36.84 15.28 36.44 Q.08 113 140 PEAK 1 7895.00 100.36 ------ ------ 84.79 36.68 15.15 36.26 0.80 113 14@ PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5) 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
1 &
30 M//W
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 HORIZONTAL Condition: AVG(UNII)_GE 3m DRH18-E_LE2CP4ALBEN_248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 724155 43.64 68.20 -24.56 27.84 36.97 15.32 36.49 Q.08 113 140 AVERAGE 1 7095.00 93.79 ------ ------ 78.22 36,68 15.15 36.26 0.80 113 14@ AVERAGE
TEL : 886-3-327-0868 Page Number : C11 of C35
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FCC RADIO TEST REPORT

Report No. : FR4AN0919G

3
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAKIUNI)_6F
0.0 70,
1
525 A I— TR I E— 525
f R A A el
54 0 W
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LEQCR4ALBEN 248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7135.35 53.52 B88.20 -34.68 37.88 36.77 15.20 36.33 .08 186 215 PEAK 1 789500 98.56 ------ ------ 82.99 36.68 15.15 36.26 0.80 186 215 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
30 35‘0,/\/‘\%/_“/
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 VERTICAL Condition: AVG(UNII)_6E 3m DRH1S-E_LEQCA4ALBEN 248711 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 724485 43.65 68.20 -24.55 27.84 36.98 15.32 36.49 Q.08 166 215 AVERAGE 1 7095.00 92.81 ------ ------ 76.44 36,68 15.15 36.26 0.80 186 215 AVERAGE
TEL : 886-3-327-0868 Page Number : C12 of C35
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FCC RADIO TEST REPORT

Report No. : FR4AN0919G

4
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full RU_7095MHz
ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
105 1050 1
- PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70,
1
525 U R T S e T S 525
350 350
175 175
Peak
7095 25, 158, 125, 7245 1000 2240, 3480, AT20, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LE2CR4ALBEN 248711 HORIZONTAL Condition: PEAK(UNII)_GE 3m DRH13-E_LE2CA4AIBEN 240711 HORTZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 718176 54.20 B88.20 -34.80 38.55 36.80 15.25 36.40 Q.08 184 142 PEAK 1 7095.00 164,84 ------ ------ 88.47 36.68 15.15 36.26 0.80 184 142 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
) h
350 350
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 HORIZONTAL Condition: AVG(UNII)_GE 3m DRH18-E_LE2CP4ALBEN_248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71515 43.92 68.20 -24.28 28.38 36.75 15.18 36.31 0.0@ 164 142 AVERAGE 1 7095.00 93.96 ------ ------ 78.39 36.68 15.15 36.26 0.8 184 142 AVERAGE
TEL : 886-3-327-0868 Page Number : C13 of C35
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full RU_7095MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
s PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70,
1
525 R - 525
350 350
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LEQCR4ALBEN 248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 728,35 53.56 B88.20 -34.64 37.82 36.91 15.30 36.47 0.0@ 160 215 PEAK 1 7895.00 100.85 ------ ------ 84.45 36.68 15.15 36.26 0.80 1@ 215 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
B7.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
52.5 ] 52.5
350 350,
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 VERTICAL Condition: AVG(UNII)_6E 3m DRH1S-E_LEQCA4ALBEN 248711 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7125.66 44,14 68.20 -24.86 28.52 36.75 15.18 36.31 0.0@ 160 215 AVERAGE 1 709500 92,69 ------ ------ 7712 36.68 15.15 36.26 0.8 16@ 215 AVERAGE
TEL : 886-3-327-0868 Page Number : C14 of C35
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Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial RU 26/8_7095MHz

ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
s PEAK_BE(UNI)_6E s PEAK(UNI_6
0.0 70,
1
515 A A A AN Sz i
350 350,
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LE2CR4ALBEN 248711 HORIZONTAL Condition: PEAK(UNII)_GE 3m DRH13-E_LE2CA4AIBEN 240711 HORTZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7140.66 54.44 B88.20 -33.76 38.79 36.78 15.20 36.33 Q.08 160 143 PEAK 1 7895.00 161.53 ------ ------ 85.94 36.71 15.16 36.26 0.8 1@ 143 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI).

N w LT T T
350 3.0 ”’/,J‘\vf\'/J\’

175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 HORIZONTAL Condition: AVG(UNII)_GE 3m DRH18-E_LE2CP4ALBEN_248711 HORIZONTAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBI:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 724410 43.58 68.20 -24.62 27.77 36.98 15.32 36.49 Q.08 160 143 AVERAGE 1709500 92.71 ------ ------ 7712 36,71 15.16 36.26 .80 16@ 143 AVERAGE
TEL : 886-3-327-0868 Page Number : C150of C35
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5
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial RU 26/8_7095MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
s PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70,
1
528 ol et W rar b e 52‘5W
350 350
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LEQCR4ALBEN 248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7168.85 53.65 B88.20 -34.55 38.08 36.80 15.23 36.38 .08 162 221 PEAK 1 7095.00 161.81 ------ ------ 85.42 36.76 15.16 36.27 0.8 182 221 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
340 m/ﬂ/’/ﬁ—‘\/—*ﬁv‘
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 VERTICAL Condition: AVG(UNII)_6E 3m DRH1S-E_LEQCA4ALBEN 248711 VERTICAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBI:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7243.80 43.61 68.20 -24.59 27.80 36.98 15.32 36.49 Q.08 162 221 AVERAGE 1 7095.00 92.82 ------ ------ 76.43 36,70 15.16 36.27 0.8 182 221 AVERAGE
TEL : 886-3-327-0868 Page Number : C16 of C35
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial RU 52/40_7095MHz
ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70,
1
) I A y Ww
350 35,0 et
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LE2CR4ALBEN 248711 HORIZONTAL Condition: PEAK(UNII)_GE 3m DRH13-E_LE2CA4AIBEN 240711 HORTZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7149.45 53.89 88.20 -34.31 38.23 36.80 15.21 36.35 .8 112 141 PEAK 1 7895.00 162.73 ------ ------ §7.14 36,76 15.16 36.27 @.80 112 141 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI).
52.5 i 52.5 i
30 35‘0,_//_/__‘/\/'_%/‘“\
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 HORIZONTAL Condition: AVG(UNII)_GE 3m DRH18-E_LE2CP4ALBEN_248711 HORIZONTAL
: RBH:1000.000kHz VBW:0.750kHz SWT:Auto + RBH:1000.000kHz VBI:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 72429 44.33 68.20 -23.87 28.53 36.97 15.32 36.49 0.8 112 141 AVERAGE 1709500 94.23 ------ ----- 78.64 36,70 15.16 36.27 .80 112 141 AVERAGE
TEL : 886-3-327-0868 Page Number : C17 of C35
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6
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial RU 52/40_7095MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70,
1
52.5 i AR AT A i et i 52.5
o s K il
350 350
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LEQCR4ALBEN 248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 723420 53.85 88.20 -34.35 38.08 36.94 15.31 36.48 .08 162 217 PEAK 1 709500 98.57 ------ ------ 82.95 36.76 15.16 36.27 0.80 182 217 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI).
340 mr‘»’/,/_’___/wﬁ
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 VERTICAL Condition: AVG(UNII)_6E 3m DRH1S-E_LEQCA4ALBEN 248711 VERTICAL
: RBH:1000.000kHz VBW:0.750kHz SWT:Auto + RBH:1000.000kHz VBI:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 724470 4434 68.20 -23.86 28.53 36.98 15.32 36.49 Q.08 162 217 AVERAGE 1 7095.00 92,61 ------ ------ 77.82 36,76 15.16 36.27 .80 182 217 AVERAGE
TEL : 886-3-327-0868 Page Number : C18 of C35
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial RU 106/54_7095MHz
ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
s PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70,
1
525 v 55 W
350 350
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LE2CR4ALBEN 248711 HORIZONTAL Condition: PEAK(UNII)_GE 3m DRH13-E_LE2CA4AIBEN 240711 HORTZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 725,50 54.14 88.20 -34.86 38.48 36.99 15.30 36.46 Q.08 160 141 PEAK 1 7895.00 100,37 ------ ------ 84.76 36.76 15.16 36.27 0.80 1@ 141 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
52.5 ] 52.5 I
30 35‘0’1*//___/\_,_,/—%/—’—/&"
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 HORIZONTAL Condition: AVG(UNII)_GE 3m DRH18-E_LE2CP4ALBEN_248711 HORIZONTAL
: RBH:1000.000kHz VBW:0.820kHz SWT:Auto + RBH:1000.000kHz VBH:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 724335 4432 68.20 -23.88 28.52 36.97 15.32 36.49 Q.08 160 141 AVERAGE 1 709500 93.89 ------ ------ 78.30 36,76 15.16 36.27 0.8 16@ 141 AVERAGE
TEL : 886-3-327-0868 Page Number : C19 of C35
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7
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial RU 106/54_7095MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70,
1
52.5 PR e e 525
| T S
150 0 W
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LEQCR4ALBEN 248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 722,60 53.98 88.20 -34.22 38.18 36.97 15.32 36.49 @0.0@ 163 216 PEAK 1 7895.00 100,23 ------ ------ 84.64 36,76 15.16 36.27 0.80 183 216 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
52.5 i 52.5 I
30 35‘0#/,“/\_,_/’\/—/“_"
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 VERTICAL Condition: AVG(UNII)_6E 3m DRH1S-E_LEQCA4ALBEN 248711 VERTICAL
: RBH:1000.000kHz VBW:0.820kHz SWT:Auto + RBH:1000.000kHz VBH:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 724275 4421 68.20 -23.99 28.41 36.97 15.32 36.49 Q.08 163 216 AVERAGE 1 7095.00 92,94 ------ ------ 77.35 36,70 15.16 36.27 0.8 183 216 AVERAGE
TEL : 886-3-327-0868 Page Number : C20 of C35
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz
ANT 4+3
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAK(UNI)_
0 1 74
515 T UL S . 525
350 350
175 175
Peak
7085 mi. 7149, il 3. 7245 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LE2CR4ALBEN 248711 HORIZONTAL Condition: PEAK(UNII)_GE 3m DRH13-E_LE2CA4AIBEN 240711 HORTZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7127.08 63.44 B88.20 -24.76 47.81 36.75 15.19 36.31 .08 160 139 PEAK 1 78685.00 100.98 ------ ------ 85.46 36.63 15.13 36.24 0.80 1@ 139 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5) 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
350 350
175 175
Avg
7085 mi. 7149, il 3. 7245 1000 2240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 HORIZONTAL Condition: AVG(UNII)_GE 3m DRH18-E_LE2CP4ALBEN_248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71516 52.55 68.20 -15.65 36.93 36.75 15.18 36.31 @.0@ 160 139 AVERAGE 1 7885.00 92.88 ------ ------ 77.26 36,63 15.14 36.25 0.8 160 139 AVERAGE
TEL : 886-3-327-0868 Page Number : C21 of C35

FAX : 886-3-327-0855




FCC RADIO TEST REPORT
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8
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz
ANT 4+3
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 i
- PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70,
52.5 52.5
350 350
175 175
Peak
7085 mi. 7149, il 3. 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LEQCR4ALBEN 248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7127.% 63.55 B88.20 -24.65 47.91 36.76 15.19 36.31 .08 160 210 PEAK 1 7885.00 97.81 ------ ------ 82.27 36,65 15.14 36.25 0.80 1@ 218 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5, 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
350 350
175 175
Avg
7085 mi. 7149, il 3. 7245 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 VERTICAL Condition: AVG(UNII)_6E 3m DRH1S-E_LEQCA4ALBEN 248711 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 712537 52.82 68.20 -15.33 37.28 36.75 15.18 36.31 Q.08 160 210 AVERAGE 1 7885.00 90.44 ------ ------ 7490 36,63 15.14 36.25 0.80 160 218 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C22 of C35

FAX : 886-3-327-0855




FCC RADIO TEST REPORT

Report No. : FR4N0919G

Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
105 1
g L0 i i
70.0
. W,
o WM«MWW
B I
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 6865.00 161,19 ------ ------ 85.55 36.64 14.89 35.89 0.80 1@ 142 PEAK
4o Level (dBuVim)
1225
105
1
a7, i
70.0
L T ]
T
__m__ﬂ.m'—ﬂ“\“_/—w—“—“/ﬁ‘
3,
WM
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 6865.00 93.78 ------ ------ 78.08 36.61 14.87 35.86 .68 180 142 AVERAGE

TEL : 886-3-327-0868
FAX': 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105 1
PEAK(UNY)_6E
iy L0 i |
70.0
52, W MMWI«VW' // \A‘
g ki
35 it
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 6B65.00 98.88 ------ ------ 82.42 36.66 14.98 35.90 0.80 335 284 PEAK
4o Level (dBuVim)
1225
1
ulr A
70.0
L T ]
U
_'_"_,,_a—l""_“.‘_“\\._,d""—"_m
3,
/M_'Mﬂ
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 6B65.80 98.55 ------ ------ 74.92 36.62 14.88 35.87 .68 335 284 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C24 of C35

FAX': 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
I I [ b 1| ) i U rhonisg
700 00,
B I 1 I
5 o 5 W
e L—MZ u.mww/‘w et LWZMWMMWWM
30 350
Peak
115 115
Avg
200 13760. 20320, 33440, 40000 700 13760, 2030, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB OB dB  m  deg
1 13730.08 54.68 §8.20 -33.52 34.83 41.20 21.31 42.47 0.61 - -- PEAK 1 13730.08 54.23 §8.20 -33.97 33.58 41.20 21.31 42.47 0.6l - -- PEAK
2 20595.08 40.98 74.00 -33.62 49.60 37.93 26.68 63.69 -9.54 - -- PEAK 1 20595.08 41.37 74.00 -32.63 49.99 37.93 26.68 63.69 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C25 of C35

FAX': 886-3-327-0855
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Pol. Horizontal Vertical
: 4ﬂLe\vel(|m||\|!!|n) : HLMIWBIIWIH]
1225 1225
18 15
100 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G (N — R e T T B e e
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ 3CHI-HY Site @ 3H2-HY
Condition: AVG(UNIL) 6F 3m DRHLS-E LEDCBAATEN 240711 HORLZONTAL Condition: AVG(UNIL) 6F 3m DRHIS-E LEQCBAALSEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C26 of C35

FAX': 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
105 1
g 10 i i
700 / \
2 WWMW i
ik
et
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6945.00 161.61 ------ ------ 86.83 36.62 14.97 36.61 0.80 168 135 PEAK
4o Level (dBuVim)
1225
10! ;
s h
70.0
L T ]
__,,_.J—-'—"“"\__/'*"—""‘“/ﬁ
3,
W—*"’d—’
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6945.00 94,64 ------ ------ 79.05 36.63 14.95 36.80 0.8 160 133 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C27 of C35

FAX': 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105, .
PEAKIUNIT 6E
g 10 i 4
700 J \
i
30 et
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6945.00 98.87 ------ ------ 83.28 36.63 14.95 36.60 0.00 460 67 PEAK
4o Level (dBuVim)
1225
1
a7 h
70.0
L T ]
. v_“_w_r«—"‘_ﬂm\_,w’””_"__u/m
W——”’"’d—
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6945.00 91.67 ------ ------ 76.08 36.63 14.95 36.80 0.0 460 67 AVERAGE
TEL : 886-3-327-0868 Page Number : C28 of C35

FAX': 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
I I [ b 1| ) i U rhonisg
700 00,
WL L T [ g WL G I
525 i 525 e
LWWWWWWWWW L"vz " —NMM*M
30 350
Peak
115 115
Avg
200 13760, 20320, 33440, 40000 700 13760, 2030, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13890.08 54.68 §8.20 -34.12 33.84 41.62 2143 42.64 0.63 - -- PEAK 1 13890.08 54.79 §8.20 -33.41 33.75 41.62 21.43 42.64 0.63 - -- PEAK
2 20835.08 41.14 74.00 -32.86 49.82 38.20 26.86 63.40 -9.54 - -- PEAK 1 20835.08 42.13 74.0@ -31.87 50.81 38.20 26.86 63.40 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C29 of C35

FAX': 886-3-327-0855
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Pol. Horizontal Vertical
: 4ﬂLe\vel(|m||\|!!|n) : HLMIWBIIWIH]
1225 1225
18 15
100 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G R eV SO SRR
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ 3CHI-HY Site @ 3H2-HY
Condition: AVG(UNIL) 6F 3m DRHLS-E LEDCBAATEN 240711 HORLZONTAL Condition: AVG(UNIL) 6F 3m DRHIS-E LEQCBAALSEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C30 of C35

FAX': 886-3-327-0855
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11
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full RU_7025MHz
ANT 4+3
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1059 1054 !
- PEAK_BE(UNI)_6E s PEAKIUNI)[E
0.0 70,
52.5 52.5
350 350
175 175
Peak
7026 T069. AL 187, 0. 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LE2CR4ALBEN 248711 HORIZONTAL Condition: PEAK(UNII)_GE 3m DRH13-E_LE2CA4AIBEN 240711 HORTZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7128.84 69.05 88.20 -19.15 53.42 36.76 15.19 36.32 .08 160 138 PEAK 1 7825.00 163.23 ------ ------ 87.74 36,57 15.86 36.14 0.80 168 135 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI kE
350 350
175 175
Avg
7026 T069. AL 187, 0. 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 HORIZONTAL Condition: AVG(UNII)_GE 3m DRH18-E_LE2CP4ALBEN_248711 HORIZONTAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 715.10 62.32 68.20 -5.88 46.78 36.75 15.18 36.31 0.8 160 138 AVERAGE 1782500 94,13 ------ ---e-- 78.64 36.57 15.86 36.14 0.80 160 135 AVERAGE
TEL : 886-3-327-0868 Page Number : C31 of C35

FAX : 886-3-327-0855
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11

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full RU_7025MHz

ANT 4+3
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 f
s PEAK_BE(UNI)_6E s PEAK(UNIE
0 ! 704
025 M%WWNWWNWW 525
350 350
175 175
Peak
7026 T069. AL 187, 0. 7245 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LEQCR4ALBEN 248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 712537 66.48 88.20 -19.72 52.86 36.75 15.18 36.31 .08 160 220 PEAK 1782500 97.41 ------ ----- 81.94 36.56 15.86 36.15 0.80 1@ 228 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
00 AVG_BE(UNI)_GE 700 AVG(UNIDLE
350 350
175 175
Avg
7026 T069. AL 187, 0. 7245 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 VERTICAL Condition: AVG(UNII)_6E 3m DRH1S-E_LEQCA4ALBEN 248711 VERTICAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71510 61.53 68.20 -6.67 45.91 36.75 15.18 36.31 Q.08 160 220 AVERAGE 1 7825.00 89.58 ------ ------ 74.11 36,56 15.86 36.15 0.8 160 228 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C32 of C35

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

=
=

"IN U e L1 L "
T R A i 0 e F

==

A A
ZWWWWMW [ 2 WWMWWWM

Aupratideh
llﬂl 380!
Peak
115 115
Avg
7200 13760. 20320, 26880. 33440, 40000 700 13760, 2030, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 14850.08 54.68 §8.20 -33.52 33.51 41.80 21.56 42.80 0.63 - -- PEAK 1 14850.08 54.75 §8.20 -33.45 33.58 41.80 21.56 42.82 0.63 - -- PEAK
2 20835.08 41.91 74.00 -32.69 49.79 38.20 26.86 63.40 -9.54 - -- PEAK 1 20835.08 4175 74.0@ -32.25 49.63 38.20 26.86 63.40 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C33 of C35

FAX': 886-3-327-0855
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Pol. Horizontal Vertical
: HLIMIWB!IWIH) : HLweI(dBnWm)
1225 1225
18 15
100 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G e e I e I e S |
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site: 3CHL-HY Site 1 O3HR-HY
Condition: AVG(UNIL) 6E 3n ORHIS-E LEXCB4AISEN 240711 HORTEONTAL Condition: AVG(UNIL) 6E 3m DRHIS-E LECB4ALSEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C34 of C35

FAX': 886-3-327-0855
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Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
. 0.
- o - o
0 B 0 B
I I
a0o—1 wo—1
2 ]
2
300 At Ry 300 4 : ki .WW”W
I ™) |, ] e
200 nﬂi A 2.
200 'U\"-‘ PARY! 200 U Ty
10, 10.
QP/
30 24, 18, 12, 806 1000 30 4 18, 12 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site + B3CH20-HY site + B3CH20-HY
Condition: QP 3m Bilog 55606 & @8_241127 HORIZONTAL Condition: QP 3m Bilog 55686 & 88_241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m dB dBuv  dB/m d  d8 db am  deg

1 34.85 25.29 48.80 -14.71 37.54 22.26 1.84 35.75 0.28 - -- Peak
2 204,68 31.36 43.50 -11.64 49.42 15.19 2,55 35.5¢ 0.20 - -- Peak
3 278.56 34.39 46.00 -11.61 47.48 19.15 2,92 35.35 @.19 - -~ Peak
4 173,47 3451 46,00 -11.49 47.85 18.88 2.93 35.34 .19 - -- Peak
5 765.26 31.20 46.80 -14.80 31.78 28.21 4.89 33.83 0.15 - -- Peak
6 952,47 34.60 46.80 -11.40 31.26 30.95 5.44 33.15 0.18 - -- Peak

Pz dBuv/m dBuv/m db dBuv  dB/m & d8 db am  deg

1 34.85 30.81 40.80 -9.19 43.86 22.26 1.4 35.75 @.20 180 360 QP
2 42,61 30.96 40.80 -9.64 47.27 18.85 1.16 35.75 0.23 180 @4 QP
3 45,52 32,95 4p.80 -7.85 50.76 16.52 1.20 35.75 @.22 180 18 0P
4 203.63 28.83 43.50 -14.67 46.45 15.14 2.54 35.5¢ 0.20 - -- Peak
5 272.59 27.55 46.80 -18.45 40.87 18.91 2.93 35.35 0.19 - -- Peak
6 424,79 31.20 46.00 -14.80 39.64 22.71 3.65 34.95 .15 - -- Peak
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Appendix D. Duty Cycle Plots

<For Radiated Spurious Emission test>

Antenna Band Cy?:‘ljt:{% ) T(us) 1/T(kHz) |VBW Setting
4+3  |802.11a 99.46 4063 0.25 10Hz
4+3  |6GHz 802.11ax HE20 Full RU 99.31 2880 0.35 10Hz
4+3  |6GHz 802.11ax HE20 26 RU 97.88 1615 0.62 680Hz
4+3  |6GHz 802.11ax HE20 52 RU 97.99 1460 0.68 750Hz
4+3  |6GHz 802.11ax HE20 106 RU 97.38 1300 0.77 820Hz
4+3  |6GHz 802.11ax HE40 Full RU 98.66 1472 0.68 10Hz
4+3  |6GHz 802.11ax HESO Full RU 97.61 735 1.36 1.5kHz

MIMO <Ant. 4+3>
802.11a 6GHz 802.11ax HE20 Full RU
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6GHz 802.11ax HE20 26 RU 6GHz 802.11ax HE20 52 RU

6GHz 802.11ax HE20 106 RU 6GHz 802.11ax HE40 Full RU

6GHz 802.11ax HE80 Full RU
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<For Conducted test>

Antenna Band Cy?::‘et{’ %) T(us) Fac?::{ dB)
4+3 802.11a for Ant 3 99.51 - 0.02
4+3 802.11a for Ant 4 99.51 - 0.02
4+3 6GHz 802.11ax HE20 Full RU for Ant 3 99.31 - 0.03
4+3 6GHz 802.11ax HE20 Full RU for Ant 4 99.41 - 0.03
4+3 6GHz 802.11ax HE20 26 RU for Ant 3 99.49 - 0.02
4+3 6GHz 802.11ax HE20 26 RU for Ant 4 99.38 - 0.03
4+3 6GHz 802.11ax HE20 52 RU for Ant 3 99.48 - 0.02
4+3 6GHz 802.11ax HE20 52 RU for Ant 4 99.34 - 0.03
4+3 6GHz 802.11ax HE20 106 RU for Ant 3 99.44 - 0.02
4+3 6GHz 802.11ax HE20 106 RU for Ant 4 99.38 - 0.03
4+3 6GHz 802.11ax HE40 Full RU for Ant 3 98.72 - 0.06
4+3 6GHz 802.11ax HE40 Full RU for Ant 4 98.79 - 0.05
4+3 6GHz 802.11ax HE80 Full RU for Ant 3 97.62 737 0.10
4+3 6GHz 802.11ax HE80 Full RU for Ant 4 97.36 737 0.12

MIMO <Ant. 4>
802.11a
— HE END——
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